

ALADDIN SCIENTIFIC CORPORATION
14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-10-30 14:59:28
Date of Next Testing: 2028-10-29 14:59:28
Product Name: **Carbon nanotube conductive coating**
CAS Number:
Specifications & Purity: resistivity(Ω .cm)0.1
Lot #: J2429162
SKU #: **C397868**
Version: **1**
Analysis #: **228127**

| Parameter | Limit Values | Result |
|----------------------------|---------------------------|-------------------|
| Solid Content | 18-21 (%) | 19.20% |
| Coating volume resistivity | 0.09-0.11 (Ω .cm) | 0.10 Ω .cm |
| Appearance(C397868) | Black liquid | Black Liquid |



John Su
QA & QC Manager